SPORTON LAB.

FCC RF Test Report

Report No. : FG812508-01B

LTE Band 12 / 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.00 dB Mode Auto Sweep

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.00 dg Mode Auto Sweep

@1 AvoPwr @1 AvgPwr
Limit dhack PAES | SPURIGHIE CHNEKABS_ PARS
Line EPURIOUS INE_ABS PASBS LiIIF‘ sPURIOUS, INE_ABS, PABS
20 dbmn 20 dim T
|
10 dBm l 10 dBm "
0 dem , i 0 dém T
{
-10 dBm I 10 dB / |
SPURIOUS_LINE_ABS_ f \ J‘ \!
-20 dBm ' 20d 1
M IR
-30 dBm { \ ‘I\ a0d n1 ‘
-40 dBm A f - I\] I Frl\k I fﬂ l
Y B Aj j \,
fdh o L \ /’ ", J ) s DA o Y N iy
A t Laravee -50 gim, 4 Y
-60 dBm -60 dam
Start 690.0 MHz 3003 pts Stop 709.0 MHz | (|| Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs |  aLi Rangelow | RangeUp | RBW | Frequency | Powerabs | aAlimit |
690.000 MHz 698.900 MHz 100.000 kHz 69520574 MHz -36.69 dBm -23.69 d& 706.000 MHz 716.000 MHz 100.000 kHz 71541558 MHz 19.57 dBm -10.43 dB
698.900 MHz 699.000 MHz 30.000 kHz 698.99386 MHz -39.49 dBm -26.49 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.00175 MHz -39.04 dBm -26.04 dB
£29.000 MHz 709,000 MHz 100.000 kHz 69956444 MHz 19.43 dBm ___10.57de 716.100 MHz 225.000 MHz 100.000 kHz 710.87428 MHz ~40.23 dbm ~27.23 dB
. —
i I i ™)

i 19.F

14:

12:51

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum = Spectrum
Ref Level 30.00 dBm  Offset 14.00 dB Mode Auto Sweep RefLevel 30.00 dém  Offset 14.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS | SPURIGHIE CHEEKABS_ PA
Line sPURIOUS INE_ABS PASS 20 E:LIIIF‘ sPURIOUS, INE_ABS, PABS
20 dem Bm
10 dBm: 10 d8m:
o [T IUREIRY. SUUT ST pynee B atat a caem s PV S DY
-10 dem \ b ds
SPURIOUS_LINE \ I
20 dem } | EEE \“
-30 dBm — - a0 d \
— —
-40 dBm — -40 dBm
e
- 50 dem
-—-“-—"——-_o_-._.
60 dem 60 dBm.
Start 690.0 MHz 3003 pts Stop 700.0 MHz | |[Start 706.0 MAz 3008 pts Stop 725.0 MAz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | Rangelow | Range Up RBW | Frequency |  Powerabs | ALimit
£20.000 Mrz £98.900 MHz 100.000 kHz 69€,89555 MHz -30.77 dBm -17.77 d8 706.000 MHz 716.000 MHz 100.000 kHz 700.81110 MHz 3.04 dBm -26.96 dB
598.900 MHz 699,000 MHz 30.000 kHz 698,98067 MHz -33.52 dBm -20.52 dB 716.000 MHz 716,100 M= 30.000 kHe 1601314 MHs 3t 67 B e e
599.000 MHz 709.000 MHz 100,000 kHz 70516383 MHz 3.25 dém -26.75 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -32.57 dBm -19.97 dB
T —
Jj A ™
pares R 14315109

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-A6003

Page Number : A537 of A914
Report Issued Date : Mar. 29, 2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG812508-

01B

LTE Band 12 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

Spectrum

Ref Level 30.00 dBm

Offset 14.00 dg Mode Auto Sweep

Ref Level 30.00 dBm  Offset 14.00 dB Mode Auto Sweep
S Caunt 1007100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit $heck PAES | SPURIGHIE CHNEKABS_ PARS
Line EPURIOUS INE_ABS PASBS LiIIF‘ sPURIOUS, INE_ABS, PABS
20 diith 20 dim A
|
10 dBm 1‘\ 10 dBm {l
0 dem 1 0 dém
I [
10 dom ! -0 de 1
SPURIOUS_LINE_ABS_ ! ‘L \ l\
-20 dBm | 20 \
IR f
-30 dBm i 30 di il §
N I T | | 14
-40 darm lf" M 1 = -abem f A {
]\ N /
.ll\ - /J k‘n\ ] . jtﬂu-f""/ﬂ o N o fipm e Aol e F! TNE
~ ] TSR e ~ VY e T
-60 dBm -60 dam
Start 690.0 MHz 3003 pts Stop 709.0 MHz | (|| Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs |  aLi Rangelow | RangeUp | RBW | Frequency | Powerabs | aAlimit |
630.000 MHz 698.900 MH2 100.000 kHz 69519685 MHz -37.13 dBm -24.13 dB 706.000 MHz 716.000 MHz 100.000 kHz 715.41558 MHz 18.31 dBm -11.69 dB
698.900 MHz 699.000 MHz 30.000 kHz 69899855 MHz -39.60 dBm -26.65 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.00095 MHz -38.16 dBm -25.16 dB
£29.000 MHz 709,000 MHz 100.000 kHz £99,58442 MHz 19.28 dBm __10.728 716.100 MHz 725.000 MHz 100.000 kHz 716.11334 MHz -37.52 dbm ~54.52 dB
. —
i o il ™
Data: 1 1 4:18 Date: 19.F 14:14:00

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum = Spectrum
Ref Level 30.00 dBm  Offset 14.00 dB Mode Auto Sweep RefLevel 30.00 dém  Offset 14.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS ,'AF'JE!'WfIE'MHEk“LC, PA
Line sPURIOUS INE_ABS PASS 20 E:LIIIF‘ sPURIOUS, INE_ABS, PABS
20 dem Bm
10 dBm: 10 d8m:
0 dm SR REPS b _ o PN Ve
-10 dem k b ds
SPURIOUS_LINE \ \
20 dem r} G ‘
-30 dBm \ 30 d L
——— ya—
<0 dem— -40 dBm
] |
m -50 dem
-—-“———A-A__—._
60 dem 60 dBm.
Start 690.0 MHz 3003 pts Stop 700.0 MHz | |[Start 706.0 MAz 3008 pts Stop 725.0 MAz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
£20.000 Mrz £98.900 MHz 100.000 kHz 69€,86888 MHz -32.95 dBm -19.95 d& 706.000 MHz 716.000 MHz 100.000 kHz 700.23177 MHz 2.18 dBm -27.82 dB
598.900 MHz 699,000 MHz 30.000 kHz 698,97288 MHz -36.04 dBm -23.04 dB 716.000 MHz 716.100 MHz 30.000 kHe 71601454 Mz 3500 dBm ot 0s e
599.000 MHz 709.000 MHz 100,000 kHz 708,16583 MHz 2.09 dém -27.01 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.12223 MHz -34.53 dBm -21.53 dB
T —
) w 7

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-A6003

Page Number
Report Issued Date

Report Version : Rev. 01

: A538 of A914
: Mar. 29, 2018

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG812508-01B

LTE Band 12/ 1.4MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

ectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.00 dB Mode Auto Sweep

Spectrum

Ref Level 30.00 d&m
SGL Count 100/100

Offset 14,00 de

Mode

Auto Sweep

(@1 AvaPwr @1 AvgPwr
Limit §heck PAES | SPURIGIECHBEKABS _ pafs
20 aline _bPuRIOUS | ine_aBs paks . 20 dhine _FPURIOU$ LINE ABS | PABS
A N
10 der f 10d8 I
I i
0 dBm | 0 dem T \
-10 dBm 3 -10 dBm J
SPURTOUS_LINE_ABS_ L\ /
20 dBm h -20 dBm 1
-30 dBm 30 dem—I " y
s ) M
-40 dBm Yo £ \ -40 naf -
A
50 dBm P / WW
RN e S ] ! "N DU N
60 dBm -60 dBm
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Range Low | RangeUp | RBW | Frequency | Powerabs | ALimit Range Low | Rangeup | RBW | Frequency | Powerabs | ALimit
650.000 MHz 698,900 MHz 100.000 kHz 698.89555 MHz -32.53 dém -19.53 d& 714,000 MHz 716,000 MHz 100.000 kHz 715.72527 MHz 19.27 dBm -10.73 dB
698.500 MHz 699,000 MHz 30.000 kHz 69899975 MHz -34.38 dBm -21.38 dB 716,000 MHz 716.100 MHz | 30.000 kHz 716.00524 MHz -28.93 dem | -15.93 db
699.000 MHz 701,000 MHz 100.000 kHz 690.25475 MHz 19.21 dém -10.79 d& 716,100 MHz 725,000 MHz 100.000 kHz 716.1044E MHz -29.01 dBm -16.01 dB
T — - —
i v [ ) ]
Date 15,
'm
Spectram ) |[spectrum 5
Ref Level 30.00 dBm  Offset 14.00 dB Mode Auto Sweep Ref Level 30.00 deém Offset 14,00 de Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100/100

@1 AygPwr

(@1 AvgPwr
Limit ¢heck PAES | SPURIGE CHBEKABS PABS
20 ghine —FPURIOUS_LINE_ABS PABS o0 gine —PURIOUS LINE_aBS | PARS
10 der A 10d8 . \
0 dBm / H\, i uamf |
|
| \
-10 dBm | -10 nBF i
SPURIOUS_LINE_ABS_ ’ \ |
20 dBm [ -20 dBm ‘
-30 dém I\k.,‘m -30,gBm W\.
i ~
-40 dBm -40 dBm
,"'/ -‘"’-.
d - e
50 dBm— — -50 dBm T
60 dBm -60 dBm
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs | ALimit Range Llow | Rangeup | REBW | Frequency | Powerabs | ALimit
650.000 MHz 698,900 MHz 100,000 kHz 69889555 MHz -34.35 d&ém -21.35 d& 714,000 MHz 716,000 MHz 100.000 kHz 715.32767 MHz 11,33 dBm -18.67 dB
558.500 MHz 599,000 MHz 30.000 kHz 698,99755 MHz -37.10 dBm -24.10 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.04431 MHz -33.94 dBm -20.94 db
699.000 MHz 701,000 MHz 100.000 kHz 699 40060 MHz 10.91 dBm -19.09 d& 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -30.60 dBm -17.60 dB
]" T “ T R
L J L
Date 15: 15:06:14

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-A6003

Page Number

Report Issued Date

Report Version

1 A539 of A914
: Mar. 29, 2018
: Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG812508-01B

LTE Band 12 / 3MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.00 dB Mode Auto Sweep

Spectrum

Ref Level 30.00 dém
SGL Count 100/100

oOffset 14.00 dB Mode Auto Sweep

(@1 avgPwr

(@1 AvgPwr
Limit ¢heck PAES SPURIGMIE CHEEKABS
. . . sak Line _§PURIOUS_] INE |ABS
20 ghine _FPURIOUS_}INE_ABS PABS 20 dhine = 3 /\7 2
10 dBm /“\‘ 10d8 f 1
0 dBm ( | 0 dem L \
-10 dBm \ -10 dBm- {
SPURIOUS_LINE_ABS_ |
-20 dBm | -20 dém
, ; !
-30 dBm - -30 dBm ¥ iy
A B AL a1 AN
-40 dBm 7 v dBm -
JANINAY/ WA v A
50 dBm - - - -S0HBm— ;
UM o et T e gt ] — ]
60 dBm -60 dBm
Start 690.0 MHz 3003 pts Stop 702.0 MHz | (| start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Range low | RangeUp | RBW | Frequency | Powerabs | ALimit
650.000 MHz 698,900 MHz 100,000 kHz 69889555 MHz -31.56 d&ém -18.56 d& 713.000 MHz 716,000 MHz 100.000 kHz 715.77073 MHz 19.21 dBm -10.79 dB
658,500 MHz 599,000 MHz 30,000 kHz 698,99675 MHz -24.08 dBm -11.08 dB 716.000 MHz 716.100 MHz | 30.000 kHz 716.00255 MHz -21.51 dém | -8.51 dB
699.000 MHz 702,000 MHz 100,000 kHz 69923227 MHz 19.27 dBm -10.73 d& 716,100 MHz 725,000 MHz 100.000 kHz 716.12223 MHz -27.69 dém -14.60 dB
T . - —
) ] [ 11 ) ]
Date 19.FEB. 2018 15:14:40
o
Spectrum || Spectrum v
Ref Level 30.00 dBm _ Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 14.00 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr [@1 AvgPwr
Limit ¢heck PAES | SPURIGE CHBEKABS PABS
20 ghine _§PURIOUS }inE_aBs paks 20 gine —BPURIOUS_LINE ABS | PAES
10 der 10dg
f NS ™
0 dBm J , dBm T
-10 dBm | i 10 dBm. 1
SPURIOUS_LINE_ABS_ [ ‘ L
20 dBm -20 dém ‘
30 dBm l -30 dBm
40 d //V 40ds \\m T
- m m-
_———— -
] [ |
S0 dBm K
50 50 dBm S : -
60 dBm -60 dBm
Start 690.0 MHz 3003 pts Stop 702.0 MHz Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs | ALimit Range Llow | Rangeup | REBW | Frequency | Powerabs | ALimit
650.000 MHz 698,900 MHz 100,000 kHz 69889555 MHz -32.69 d&ém -19.69 d& 713,000 MHz 716,000 MHz 100.000 kHz 713,50500 MHz 7.25 dBm -22.75 dB
658.500 MHz 599.000 MHz 30.000 kHz 698,99945 MHz -30.01 dBm -17.01 d8 716,000 MHz 716,100 MHz 30.000 kHz 716.00005 MHz -30.12 dém -17.12 dB
699.000 MHz 702,000 MHz 100.000 kHz 699 58292 MHz 7.03 dBrm -22.97 d& 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -33.04 dBm -20.04 dB
T - —
1 v ]

J

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-A6003

Page Number 1 A540 of A914
Report Issued Date : Mar. 29, 2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG812508-01B

LTE Band 12 / 5MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum

Ref Level 30.00 dém  Offset 14.00 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 30.00 d&m
SGL Count 100/100

oOffset 14.00 dB Mode Auto Sweep

(@1 avgPwr

(@1 AvgPwr
Limit §heck PARS | SPURIGIE CHEKABS _ pafs
20 ghine PURIOUS_LINE_ABS pAlS 20 dhine _FPURIOUS LINE ABS | ’\ PABS
10 der \ 10d8 / T
0 dBm \ 0 dem [ sl
-10 dBm _10 dBm | !
SPURTOUS_LINE_ABS_ VB\ J L
20 dBm ] -20 dBm |
fi -30 dBm f 1
I Al I T\
1T | ﬂj T 7
fanl N\ \ M AN R || P J \ .M'l"j N
» R e v i L e s
60 dBm -60 dBm
Start 690.0 MHz 3003 pts Stop 704.0 MHz Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Range Low | RangeUp | RBW | Frequency | Powerabs | ALimit Range Low | Rangeup | RBW | Frequency | Powerabs | ALimit
650.000 MHz 698,900 MHz 100.000 kHz 698.89555 MHz -35.00 dém -22.00 d& 711.000 MHz 716.000 MHz 100.000 kHz 715.65285 MHz 19.11 dBm -10.89 dB
638.900 MHz £99.000 MHz 30.000 kHz 698.99985 MHz -29.07 dém -16.07 dB 716.000 MHz 716,100 MHz | 30.000 kHz 716.00115 MHz -26.49 dem | -13.49 dB
699.000 MHz 704,000 MHz 100.000 kHz 699.31718 MHz 19.00 dém -11.00 d& 716,100 MHz 725,000 MHz 100.000 kHz 716.1044E MHz -31.79 dBm -19.79 dB
T — - —
i v [ ) ]
Date 5:1B:15 15,
'm
Spectrom @) [ spectrum a
Ref Level 30.00 dBm  Offset 14.00 dB Mode Auto Sweep Ref Level 30.00 deém Offset 14,00 de Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100/100

@1 AygPwr

(@1 AvgPwr
Limit ®heck PAES [ SPURIGIECLBEKABS_ PARS
20 ghine _§PURIOUS }inE_aBs paks 20 ghine —pPURIOUS_LINE_ABS | PARS
10 der 10 de
At
1 N e Lt Ay
0 dBm { b fiem MM‘\
10 dBm | \ 10 dBm ‘I
SPURIOUS_LINE_ABS_ ! W |
20 dBm } 20 dBm l]
30 dBm T‘{ -30 dBm
-40 dam ¥ -40 dBm u. e
- ._.__.M"“"_""—'—”‘— """'N.._\___‘-
B frm e Frae.
-50 R -50 dBm. -
- B S
60 dBm -60 dBm:
Start 690.0 MHz 3003 pts Stop 704.0 MHz | (| Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs | ALimit Range Llow | Rangeup | REBW | Frequency | Powerabs | ALimit
630.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -35.09 d&ém -22.09 d& 711,000 MHz 716,000 MHz 100.000 kHz 712.62587 MHz 5.20 dBm -24.90 dB
638.900 MHz 599.000 MHz 30.000 kHz 698,99985 MHz -35.09 dBm -22.09 d8 716.000 MHz 716.100 MHz 30.000 kHz 716.00275 MHz -35.63 dém -22.63 dB
699.000 MHz 704,000 MHz 100.000 kHz 70310340 MHz 5.21 dBm -24.79 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.11334 MHz -35.76 dBm -22.76 dB
T - —
1 ] ]

J

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-A6003

1 Ab41 of A914
Report Issued Date : Mar. 29, 2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0

Page Number




SPORTON LAB.

FCC RF Test Report

Report No. : FG812508-01B

LTE Band 12 / 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum

Spectrum

Ref Level 30.00 dém  Offset 14.00 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 30.00 d&m
SGL Count 100/100

oOffset 14.00 dB Mode Auto Sweep

(@1 AvgPwr @1 AvgPwr
Limit fheck PAES [ SPURIGMIECHBEKARS Pafs
. . . AL L PURIOUS_| INE_ABS PARS
20“’“.“ PURIOUS_LINE_ABS PABS 20 dBmE = =, = - {.
10 der r\ 10d8 (
0 dBm } ‘ 0 dem -
|
-10 dBm ‘ \l -10 dBm- ;
SPURIOUS_LINE_ABS_ } \ f \1\
20 dBm [ | -20 dém i
/
[]] ﬁ \ /1
iR ‘ | J
” | W | f
| ¥ T i —+p HBm T i ’f —
A F\
A /
1 AL\ N _dwn] TN L] AN i
ot DTSR S - heend T ) W o oy e ]
-60 dBm
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Range Low | RangeUp | RBW | Frequency | Powerabs | ALimit Range Low | Rangeup | RBW | Frequency | Powerabs | ALimit
650.000 MHz 698,900 MHz 100,000 kHz 69520574 MHz -37.79 dém -24.79 d& 706.000 MHz 716,000 MHz 100.000 kHz 715.38561 MHz 18.57 dBm -11.43 dB
658,500 MHz 599,000 MHz 30,000 kHz 698,99755 MHz -41.88 dBm -28.88 dB 716.000 MHz 716,100 MHz | 30.000 kHz 716.02023 MHz -40.25 dem | -27.25 dB
689.000 MHz 709,000 MHz 100.000 kHz 699 56444 MHz 18.59 dBm -11.41 dB 716,100 MHz 725,000 MHz 100,000 kHz 716,10445 MHz -39,71 dBém -26.71 dB
T s - —
i v [ ) ]
Dats 19. 5:31:31
o
Spectrum =) spectrum i
Ref Level 30.00 dBm  Offset 14.00 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 14,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr (@1 AvgPwr
Limit ¢heck PAES | SPURIGE CHBEKABS PABS
20 ghie —PPURIOUS_LINE_ABS PABS o0 gine —BPURIOUS_LINE_ABS | PAES
10 der 10 de
0 dBm N " o o Ay LA b e, ~
-10 dBm \, -10 dBm
SPURIOUS_LINE_ABS_ ‘ ‘
20 dBm J \ -30 dBem: IL
30 dBm Jau dBm
L7 T
40 dBm —— -40 dBm 1 [P
o ™
oeEr| 50 dem .
60 dBm -60 dBm

J

Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs | ALimit Range Llow | Rangeup | REBW | Frequency | Powerabs | ALimit

650.000 MHz 698,900 MHz 100,000 kHz 69889555 MHz -33.08 d&ém -20.08 d& 706.000 MHz 716,000 MHz 100.000 kHz 709,99101 MHz 2.10 dBm -27.90 dB
658.500 MHz 599.000 MHz 30.000 kHz 698,99156 MHz -36.09 dBm -23.09 d8 716,000 MHz 716,100 MHz 30.000 kHz 716.02243 MHz -38.14 dém -25.14 db
699.000 MHz 709,000 MHz 100.000 kHz 70438961 MHz 1.75 dBm -28.25 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -34.40 dBm -21.40 dB

T T R

Jj (] X

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-A6003

Page Number
Report Issued Date
Report Version

1 A542 of A914
: Mar. 29, 2018
: Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG812508-01B

LTE Band 17 / 5MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge /1RB

Date: 15.,FEB.2018 15:40:10

|| Spectrum 2
Ref Level 30.00 dBm  Offset 14.00 dB Mode Auto Sweep RefLevel 30.00 dém  Offset 14.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit §heck PAES | SPURIGIE GHEEKABS PARS
Line sPURIOUS INE_ABS PASS 20 E:LIIIF‘ sPURIOUS, INE_ABS, - PABS
20 dBm ﬂ Bm f \l
10 dBm I ‘\ 10 dam [ i
0 dem j ! 0 dém / \\
-10 dem I 10 dB |
SPURIOUS_LINE ABS_ H \ i |
-20 dem { 20 di
-30 dBm 4 | n apd Fn\ | {
‘ 1 I 1w}
{ /
A
0 o A . — A1 || . S \ A
] ) [ k o 7o N I i i j /.‘
K . A It e o Mo ik 4
50 dm - LT 50 dBm
- I e i WA N — el
60 dem 60 dem
Start 690.0 MHz 3003 pts Stop 709.0 MHz | ||['Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs |  aLi Rangelow | RangeUp | RBW | Frequency | PoweraAbs |  Alimit |
560.000 MRz 703.900 Mz 100,000 kHz 70389306 MHz ~32.70 dem -19.70 d6 711.000 MHz 716.000 MHz 100.000 kHz 715.64285 MHz 20.69 dbrm 9.11 dB
703.500 MHz 704,000 MHz 50.000 kHe 703,99925 MHZ -25.97 dBm -12.57 d 716.000 MHz 716.100 MHz 20,000 kHz 716.00015 MHz -26.70 dBm -13.70 dB
704.000 MHz 709,000 MHz 100,000 kHz 704,34216 MHz 20.70 dem -9.30 d& 716,100 MH2 795 000 MH2 100.000 iz 16 10445 MHs ~35-25 dam ~20.25 dB
Y
I Ve Il 1 o

Date: 15.FEB.2018 19.49:33

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spi um = Spectrum
Ref Level 30.00 dBm  Offset 14.00 dB Mode Auto Sweep RefLevel 30.00 dém  Offset 14.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS | SPURIGHIE CHEEKABS_ PA
Line sPURIOUS INE_ABS PASS 20 E:LIIIF‘ sPURIOUS, INE_ABS, PABS
20 dem Bm
10 dBm: 10 d8m:
RIS B Sy PR N BT
0 d8m [ ] ofem m\,
-10 dem 10 dB |
SPURIOUS_LINE_ABS_ } \
20 dem / 20 d '
-30 dem ,f a0 d '\v,w
L -
e i~
-40 dBm — 40 dem ==
P e
-50 dBm —— -50 dem o
B -—t
60 dem 60 dBm.
Start 690.0 MHz 3003 pts Stop 700.0 MHz | |[Start 711.0 MAz 3008 pts Stop 725.0 MAz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs |  aAlimit Rangelow |  Range Up RBW | Frequency |  Pawerabs | aLimit
£20.000 MAz 703.900 MHz 100.000 kHz 702.89306 MHz -33.79 dBm -20.79 d& 711.000 MHz 716.000 MHz 100.000 kHz 713.17632 MHz 7.30 dbm -22.70 dB
703.900 MHz 704.000 MHz 30.000 kHz 703,99325 MHz -31.94 dBm -18.94 dB 716.000 MHz 716.100 MHz 30.000 kHe 71600075 MHs a1 6 dBm BT
704.000 MHz 709.000 MHz 100,000 kHz 707,99351 MHz 7.11 dém -22.89 d& 716.100 MHz 725.000 MHz 100.000 kHz 71610445 MHz -32.81 dBm -19.81 dB
T
J il ™7

Date: 15.FEB.2018 19.42:26

Date: 15 FEB 2018 19:51:49

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-A6003

1 A543 of A914
Report Issued Date : Mar. 29, 2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0

Page Number



SPORTON LAB.

FCC RF Test Report

Report No. : FG812508-01B

LTE Band 17 / 5MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1RB

(| Spectrum 2
Ref Level 30.00 dBm  Offset 14.00 dB Mode Auto Sweep RefLevel 30.00 dém  Offset 14.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit §heck PAES | SPURIGIE GHEEKABS PARS
Line sPURIOUS INE_ABS PASS LiIIF‘ sPURIOUS, INE_ABS, PABS
20 dém 20 dim N
I N
10 dBm I \ 10 dam { ‘
0 dem R 1 0 dém j !‘
-10 dem 10 dB |
SPURIOUS_LINE ABS_ } l J‘ \
-20 dem 4 |\ 204
L n di ﬂ L
-30 dem 30
ot M g ®
-40 dBm = [} + / -+ tg'du... J \'\n A
/ I | ~
L A 4 / N’lf'\J\. L
50 dBm == o i i =50 T T
L~ - i .
60 dem 60 dBm
Start 690.0 MHz 3003 pts Stop 709.0 MHz | ||['Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALi Rangelow | RangeUp | RBW | Frequency | PoweraAbs |  Alimit |
560.000 MRz 703.900 Mz 100,000 kHz 70389306 MHz ~32.49 dBm -19.49 dB 711.000 MHz 716.000 MHz 100.000 kHz 715.62288 MHz 20.16 dbrm ~9.84 db
703.500 MHz 704,000 MHz 50.000 kHe 703,99955 MHZ -26.52 dBm -13.52 d8 716.000 MHz 716.100 MHz 20,000 kHz 716.00015 MHz -26.09 dBm -13.09 dB
704.000 MHz 709,000 MHz 100,000 kHz 704,37712 MHz 19,92 dBm -10.01 d& 716,100 MH2 795 000 MH2 100.000 iz 16 10445 MHs ~35-04 dam 04 de
i ] b v il =

Date: 15.,FEB. 2018 19:41:18

Date: 15.FEB.2018 19:50:41

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

i ;

Date: 15.FEB 2018 19.43.:34

Il

Date: 15 FEB 2018 19:52:57

Spec m =
Ref Level 30.00 dBm  Offset 14.00 dB Mode Auto Sweep RefLevel 30.00 dém  Offset 14.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS | SPURIGHIGS CHHEKABS_ PA
Line sPURIOUS INE_ABS PASS LiIIF‘ sPURIOUS, INE_ABS, PABS
20 dem 20 dBm
10 dBm: 10 d8m:
NS DR WP SRy UL iU WS
d f 45 i
0 dem ( | | -
|
-10 dem | H {m de %
SPURIOUS_LINE_ABS_ [ | \
20 dem N 20 d |
-30 dem -30d| 1
L
1 ) ]
-40 dBm p— f -40 dBm e —
LT —
-50 dBm -50 dem
I S ey N e
60 dem 60 dBm.
Start 690.0 MHz 3003 pts Stop 700.0 MHz | |[Start 711.0 MAz 3008 pts Stop 725.0 MAz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | Rangelow |  Range Up RBW | Frequency |  Pawerabs | aLimit
£290.000 MHz 703.900 MHz 100.000 kHz 703,89306 MHz -34.91 dém -91de 711.000 MHz 716.000 MHz 100.000 kHz 713.35514 MHz 6.05 dBm -23.95 dB
703.900 MHz 704.000 MHz 30.000 kHz 703,99355 MHz -33.83 dBm -20.83 dB 716.000 MHz 716,100 M= 30.000 kHe 716 0012€ MHs 34 6o dBm oien e
704.000 MHz 709.000 MHz 100,000 kHz 706,21029 MHz 5.81 dBm -24.19 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.12223 MHz -33.98 dBm -20.98 dB

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-A6003

Page Number
Report Issued Date
Report Version

1 A544 of A914
: Mar. 29, 2018
: Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG812508-01B

LTE Ban

d 17 / 10MHz / QPSK

/1RB

Lowest Band Edge /1 RB

Highest Band Edge

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.00 dB

Mode Auto Sweep

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14,00 d&

Mode Auto

Sweep

@1 AvoPwr @1 AvgPwr
Limit dhack PAE | SPURIGHIE CHNEKABS_ PARS
Line EPURIOUS INE_ABS PASBS LiIIF‘ sPURIOUS, INE_ABS, PABS
20 gbit x 20 dim f
\ \
10 dBm 1 10 dem "
d ! 0 ds |
0 dém T ' { L
-10 dBm . i‘ 10 dB ;
SPURIOUS_LINE_ABS_ IA H‘ f k
-20 d8m \ i 204 T i T
’ |
-30 dBm i I and ‘f\ | !‘
) Ff‘ [ 3 / (\ \. A I MJ l il
40 dBm i - H (| ap Hem e t 1
N I LA LY R VEA A | s P WA NaAl I
-50 dBm / AP TR =0 ke ,« !\ A, \ ’
[ v ko WA Wy N "
-60 dBm -60 dam
Start 690.0 MHz 3003 pts Stop 714.0 MHz | (|| Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALi Rangelow |  Range Up RBW | Frequency | PoweraAbs |  Alimit |
690.000 MHz 703.900 MHz 100.000 kHz 700.19935 MHz -33.32 dBm -20.32 d& 706.000 MHz 716.000 MHz 100.000 kHz 71541558 MHz 20.65 dBm -9.35 dB
703.500 MHz 704.000 MHz 30.000 kHz 70399715 MHz -38.41 dBm -25.41 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.00135 MHz -28.80 dBm -25.80 dB
704.000 MHz 714,000 MHz 100.000 kHz 704,50441 MHz 20.70 dBm -9.30 d& 716.100 MHz 225.000 MHz 100.000 kHz 719.82082 MHz ~34.37 dBm ~21.37 dB
X ] I | =

Date: 15.,FEB.2018 19:56:30

Date: 15.FEB.2018 20.05:53

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 15.FEB. 2018 19:58.46

Date: 15 FEB.2018 20:08:09

Spec m = Spectrum 7
Ref Level 30.00 dBm  Offset 14.00 dB Mode Auto Sweep RefLevel 30.00 dém  Offset 14.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvoPwr
Limit ¢heck PABS | SPURIGHIE CHEEKABS_ PA|
Line EPURIOUS INE_ABS PASBS 20 E:LIIIF‘ sPURIOUS, INE_ABS, PABS
20 dBm Bm
10 dBm 10 dém
od et R e AN e, a s Kt T R
dBm / ] ]
-10 dam b de
SPURIOUS_LINE_ABS_ \ '
20 dBm 1l 204 |
y
-30 dBm ’,_/*-4} 30 di
]i R
-40 dBm — 40 dem =
e ~
S TBR==F 50 dem
S
60 dBm 60 dBm.
Start 690.0 MHz 3003 pts Stop 714.0 MHz | |[Start 706.0 MRz 3008 pts Stop 725.0 MAz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | Rangelow |  Range Up RBW | Frequency |  Pawerabs | aLimit
£20.000 MAz 703.900 MHz 100.000 kHz 702.89306 MHz -31.43 dBm -18.43 d8 706.000 MHz 716.000 MHz 100.000 kHz 711.54045 MHz 418 dBm -25.82 dB
703.900 MHz 704.000 MHz 30.000 kHz 703,99835 MHz -34.07 dBm -21.07 dB 716.000 MHz 716.100 MHz 30.000 kHe 716 02923 MHs 3450 dBm oo e
704000 MHz 714,000 MHz 100.000 kHz 70763137 MHz 3.89 dbm -26.11 d8 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -31.83 dBm -18.83 dB
T
J il ™7

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-A6003

Page Number
Report Issued Date
Report Version

. A545 of A914
: Mar. 29, 2018
: Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG812508-01B

LTE Band 17 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

I:%! Spectrum C%J
Ref Level 30.00 dBm  Offset 14.00 dB Mode Auto Sweep Ref Level 30.00 dém Offset 14.00 de Mode Auto Sweep
S Caunt 1007100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit $heck PAES | SPURIGHIE CHNEKABS_ PARS
Line EPURIOUS INE_ABS PASBS LiIIF‘ sPURIOUS, INE_ABS, PABS
20 diith - 20 dim
10 dBm \ 10 dBm ‘
0 dBm \ 0 dém } k
-10 dBm -10 d8 anh
SPURIOUS_LINE_ABS_ J \ [ l\
20 dam [‘ \ 204 [\ (J ‘
-30 dBm I a0d : \‘
! L | i J F
-40 dBm it /1 i\ l -4£| Bm ’ I ’-ﬁvj { ﬂ
. f \ I . i J ] ! \ b ke g A Al \\\ \
I 7 A L T N =y o l‘v’\w/—f' el e ] e
-60 dBm -60 dem
Start 690.0 MHz 3003 pts Stop 714.0 MHz | (|| Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALi Rangelow | RangeUp | RBW | Frequency | PoweraAbs |  Alimit |
690.000 MH2 703.900 MHz 100.000 kHz 700.17158 MHz -33.46 dBm -20.46 dB 706.000 MHz 716.000 MHz 100.000 kHz 715.4D559 MHz 19.97 dBm -10.03 dB
703.900 MHz 704.000 MHz 30.000 kHz 70399376 MHz -38.31 dBm -25.31 d8 716.000 MHz 716.100 MHz 30.000 kHz 716.00005 MHz -36.60 dBm -23.60 dB
704.000 MHz 714,000 MHz 100.000 kHz 704,50441 MHz 19.92 dBm -10.08 d& 716.100 MHz 725.000 MHz 100.000 kHz 719.80315 MHz -35.50 dBm ~22.50 dB
X ] I | =

Date: 15.,FEB. 2018 19:57:38

Date: 15.FEB.2018 20.07.01

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 15.FEB 2018 19.59:54

Spec m = Spectrum 7
Ref Level 30.00 dBm  Offset 14.00 dB Mode Auto Sweep RefLevel 30.00 dém  Offset 14.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS | SPURIGHIGS CHHEKABS_ PA
Line sPURIOUS INE_ABS PASS 20 E:LIIIF‘ sPURIOUS, INE_ABS, PABS
20 dem Bm
10 dBm: 10 d8m:
od e A ¥ A Wt s bnaadt i 0 g AN P A P B A SN ot
-10 dem ] 1p dB
SPURIOUS_LINE_ABS_ \ ‘
20 dem p o i
| \
-30 dBm I A0 d A
g =
-40 dBm — -40 dBm
. .‘.\_._/-"""’/W
S0 -50 dem
N
60 dem 60 dBm.
Start 690.0 MHz 3003 pts Stop 714.0 MHz | |[Start 706.0 MAz 3008 pts Stop 725.0 MAz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | Rangelow |  Range Up RBW | Frequency |  Pawerabs | aLimit
£290.000 MHz 703.900 MHz 100.000 kHz 703,89306 MHz -33.69 dBm .69 de 706.000 MHz 716.000 MHz 100.000 kHz 711.44055 MHz 2.05 dBm -27.05 dB
703.900 MHz 704.000 MHz 30.000 kHz 703,94520 MHz -36.81 dBm -23.81 dB 716.000 MHz 716.100 MHz 30.000 kHe 1600514 MHs 3500 dBm o304k
704.000 MHz 714.000 MHz 100,000 kHz 710.86813 MHz 3.00 dém -27.00 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.12223 MHz -33.57 dBm -20.57 dB
T
J il ™7

Date: 15 FEB.2018 20:09:17

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-A6003

Page Number
Report Issued Date
Report Version

1 A546 of A914
: Mar. 29, 2018
: Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG812508-01B

LTE Band 17 / 5MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

] o
ectrum ﬂ%} Spectrum v
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep
SEL Count 100,100 SGL Count 100/100
(@1 fugPwr
(@1 AvgPwr
Limit fheck PAES [ SPURIGMIECHBEKARS paBs
. . . sak Line _§PURIOUS_) INE_ABS PARS
20 ghine _FPURIOUS_}INE_ABS PABS f- 20 dhine = _LINE_ABS |
h
a [l s N
10 dér f
/ i
0 dBm [ \ 0 dem J t
-10 dBm ) 10 dBm \
SPURIOUS_LINE_ABS_ f H H‘ \
20 dBm 1 \ -20 dém
.
-30 dam /{ \ ﬂ 3 _30 dBm fﬂ\ \W
\ 3
-40 dBm . # \]| n\uam | !‘ WJ N / '
50 dBm TS /\ | \ / I, H N j l T U e
- el N i Y Y T Y - [ -
60 dBm -60 dBm
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Range Low | RangeUp | RBW | Frequency | Powerabs | ALimit Range Low | Rangeup | RBW | Frequency | Powerabs | ALimit
650.000 MHz 703,900 MHz 100,000 kHz 70389306 MHz -35.02 dém -22.02 dg 711.000 MHz 716,000 MHz | 100.000 kHz 715.63287 MHz 19.09 dBm | -10.91 dB
703.500 MHz 704,000 MHz 30,000 kHz 70399875 MHz -29.05 dBm -16.05 dB 716.000 MHz 716,100 MHz 30.000 kHz 71600175 MHz -26.12 dem -13.12 dB
704.000 MHz 709,000 MHz 100,000 kHz 704,36713 MHz 19.23 dBm -10.77 d& 716.100 MHz 725,000 MHz 100.000 kHz 716.11334 MHz -32.16 dém -19.16 dB
T . - —
i v [ ) ]
Date R
o
Spectrum =) spectrum i
Ref Level 30.00 dBm _ Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 14.00 dg Mode Auto Sweep
SGL Count 100/100 rscL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PAES | SPURIGE CHBEKABS PABS
20 ghine _§PURIOUS }inE_aBs paks o0 gine —BPURIOUS_LINE_ABS | PAES
10 der 10 de
JOUI PR S O AT o,
0 dBm . : dem
[ ] l
10 dBm ‘\ 110 dem I
SPURIOUS_LINE_ABS_ [ 1 1
20 dBm JJ 1|(1r=0 dBm \
30 dém -30 dBm :
4 T
-40 dBm — ¥ -40 dBm ' .
_/__"‘__‘_,_/—-—.4-“’"‘— ]
50 dBém —t - -50 dBm S~
_ I I .
60 dBm -60 dBm
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit Range Llow | Rangeup | REBW | Frequency | Powerabs | ALimit
650.000 MHz 703,900 MHz 100,000 kHz 70389306 MHz -35.87 d&ém -22.67 d& 711,000 MHz 716,000 MHz 100.000 kHz 713.79970 MHz 5.36 dBm -24.64 dB
703.900 MHz 704.000 MHz 30.000 kHz 70399625 MHz -34.46 dBm -21.46 di 716,000 MHz 716,100 MHz 30.000 kHz 716.00135 MHz -34.73 dém -21.73 dB
704.000 MHz 709,000 MHz 100,000 kHz 70823327 MHz .40 dBrm -24.60 dB 716,100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -34.72 dem -21.72 dB
T - —
J [ [ ] )
Date: 1 13:46:23

Sporton International (Shenzhen) Inc.

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-A6003

Page Number

1 A547 of A914

Report Issued Date : Mar. 29, 2018
Report Version : Rev. 01
Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG812508-01B

LTE Band 17 / 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum

Ref Level 30.00 dBm

Offset 14.00 dB Mode Auto Sweep

Spectrum

Ref Level 30.00 d&m
SGL Count 100/100

oOffset 14.00 dB Mode Auto Sweep

SGL Count 100/100
(@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGIE CHEKABS _ pafs
¥ . . sk Line _$PURIOUS_] INE_ABS PABS
20 ghine —FPURIOUS_LINE_ABS PABS 20dbine_ _LINE_4ABS | {_
10 der 10d8 (
0 dBm l 0 dem ‘
! L
-10 dBm k 10 dBm | l
SPURTOUS_LINE_ABS_ H / |
20 dBm { -20 dBm - \\
-30 dém i Ll l -30 dBm i | |
[ | \ I L1
-40 dBm I'ﬁ 1 f I ~+p pem | I}ﬂ" T\ i
lf\ { \ j)r " H P\ poc )\ o N
50 dBm — L e i o tem -
™ R L N Y U e Vot Ve A7 o 7 ]
60 dBm -60 dBm
Start 690.0 MHz 3003 pts Stop 714.0 MHz Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Range Low | RangeUp | RBW | Frequency | Powerabs | ALimit Range Low | Rangeup | RBW | Frequency | Powerabs | ALimit
650.000 MHz 703.900 MHz 100.000 kHz 700.17158 MHz -37.10 dém -24.10 d& 706.000 MHz 716,000 MHz 100.000 kHz 715.38561 MHz 18.97 dBm -11.03 dB
703.900 MHz 704.000 MHz 30.000 kHz 703.99835 MHz -41.57 dém -28.57 dB 716.000 MHz 716,100 MHz | 30.000 kHz 716.00754 MHz -40.10 d&m | -27.19 dB
704.000 MHz 714,000 MHz 100.000 kHz 704,57443 MHz 18.08 dém -11.02 d& 716,100 MHz 725,000 MHz 100.000 kHz 719.8031E MHz -38.68 dBm -25.68 dB
— - —
i ] W [ ] ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum || Spectrum
Ref Level 30.00 dBm _ Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 14.00 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr [@1 AvgPwr
Limit ®heck PAES [ SPURIGUE CHBEKARS _ PARS
. . . sak Li PURIOUS_| INE_ABS. PAES
20“’“.“ PURIOUS_LINE_ABS PABS 50 dime—= — = -
10 der 10 de
0dBm ; P srrsraiin 0 dotr I LRERONUY R, SO
-10 dBm \ -10) dBm
SPURIOUS_LINE_ABS_ \
-20 dBm T -40 dem H
30 dBm h 30 dBm -
I -
40 dBm - 1 -40 dBm e -
IR e N
-50 dBm
60 dBm -60 dBm
Start 690.0 MHz 3003 pts Stop 714.0 MHz Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs | ALimit Range Llow | Rangeup | REBW | Frequency | Powerabs | ALimit
650.000 MHz 703,900 MHz 100,000 kHz 70386528 MHz -34.59 d&ém -21.59 d& 706.000 MHz 716,000 MHz 100.000 kHz 712,20370 MHz 2,42 dBm -27.58 dB
703.900 MHz 704.000 MHz 30.000 kHz 70397827 MHz -37.71 dBm -24.71 d8 716,000 MHz 716,100 MHz 30.000 kHz 71609216 MHz -37.94 dém -24.94 db
704.000 MHz 714,000 MHz 100.000 kHz 707 33167 MHz 2,62 dBm -27.38 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.11334 MHz -34.14 dBm -21.14 dB
T - —
J [ [ ] )

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-A6003

Page Number
Report Issued Date
Report Version

. A548 of A914
: Mar. 29, 2018
: Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG812508-01B

LTE Band 25/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.50 di Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit §heck PAES [ SPURIGHIE GHHEKABS PARS
Line _$PURIOUS INE_ABS PABS 20 dLl"F‘ sPURIOUS_LINE_ABS PABS
20 dém Bm
N ol
10 dBm , \ 10 dam : \
0 dem { : 0 dém } \
-10 dem [ 10 dB L
| SPURIOUS_LINE ABS_ k / |
-20 dBm ]m -20d
-30 dBm ﬁ\ .30 di f“ \k
-40 dem ——— o ud t -40 defn \\.. -
o S / V\
-50 dBm fr\ M'W‘ ot e = A
v N
60 dem 60 dem
Start 1.84 GHz 3003 pts Stop 1.852 GHz | |['Start 1.913 GHz 6003 pts Stop 1.925 GHz
purlous Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Alimit Rangelow | RangeUp | RBW | Frequency | Powerabs | aAlimit |
1.840 GHz 1.849 GHz 1.000 MHz 184899 GHz -31.37 dBm 18.37 d& 1.913 GHz 1.915 GHz 100.000 kHz 1.91473 GHz 19.53 dBm -10.47 dB
1.849 GHz 1850 Ghz 20.000 kHe 1.85000 GHz -35.09 dBm -22.09 d& 1.915 GHz 1.916 GHz 20.000 kHz 1.91500 GHz -33.46 dBm -20.46 dB
1.850 GHz 1.852 GHz 100,000 kHz 1.85026 GHz 19.15 dBm -10.85 d& 1016 CH2 1025 GHz 1000 Mz Lo1602 s ~32.35 dBm ~15.99 B
- — —
I - 1 e
Date: 1 0 8 arer 17
Spectrum ﬂ%’ Spectrum =
Ref Level 30.00 dBm  Offset 14.50 dB Mode Auto Sweep RefLevel 30.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit §heck PAES | SPURIHIE CHEEKABS_ PARS
Line _$PURIOUS INE_ABS PABS 20 dLl"F‘ sPURIOUS_LINE_ABS PABS
20 dém Bm
10 dBm f 4 > 10 W.K .-\
0 dBm (4 \ 0 e L \
-10 dem -10 dg
| SPURIOUS_LINE_ABS_ | \ ] \
-20 dBm | I\ 20 JI ]
-30 dem — ] T a0 g |
e i L .
-40 dBm e 40 dBm .
s | tr st 7" r"‘""*-’” \\A =T N
-50 dBm - 50 dem
60 dem 60 dBm.
Start 1.84 GHz 3003 pts stop 1.852 GHz | |[Start 1.913 GHz 6003 pts Stop 1.925 GHz
purlous Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  aLi Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.840 GHz 1.849 GH2 1.000 MHz 184892 GHz -27.68 dBm -14.68 d& 1.813 GHz 1.915 GHz 100.000 kHz 1.91387 GHz 11.23 dBm -18.77 dB
1.949 GHz 1.650 Ghe 20,000 kHz 1.85000 GHz ~35.35 dom -26.36 d3 1,915 GHz 1.916 GHz 20.000 kHz 1.91500 GHz ~37.45 dbm -24.45 dB
1.850 GHz 1.852 GHz 100,000 kHz 185002 GHz 11.82 dBm -18.18 dB 1018 GH2 1525 chz 000 Me 191607 o ~30.43 dbm ~ 17 43 B
T “ —
]—' _

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-A6003

Page Number 1 A549 of A914
Report Issued Date : Mar. 29, 2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG812508-01B

LTE Band 25/1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

o
Spectrum Sp m =
Ref Level 30.00 dBm  Offset 14.50 dB Mode Auto Sweep RefLevel 30.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit §hack PARS | SPURIHIE CHEEKABS_ PARS
Line _SPURIOUS INE_ABS PABS Li"F‘ sPURIOUS_LINE_ABS PABS
20 deém 20 dm [\
10 dem {r\! 10 dem - \
0 dem ! ! 0 dem ] \
-10 dBm \ 10d8
| SPURIOUS_LINE_ABS_ H l \
20 dam 204 4
20 dem y - 20 darf \
. AN s NN
40 dam S 40 dan-FF oy
kst A
e LRI f"\‘ Y
S0 dBm 7 W dem q
&0 dem -0 dem
Start 1.84 GHz 3003 pts Stop 1.852 GHz_| |['start 1.913 GHz 6003 pts Stop 1.925 GHz
purlous Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs | Al Rangelow | RangeUp | RBW | Frequency | Powerabs | aAlimit |
1.840 GHz 1.849 GHz 1.000 MHz 184900 GHz -32.02 dBm 02 d& 1.913 GHz 1.915 GHz 100.000 kHz 1.91474 GHz 18.82 dBm -11.18 dB
1.849 GHz 1850 Ghz 20.000 kHe 1.85000 GHz -35.00 dBm -22.00 dB 1.915 GHz 1.916 GHz 20.000 kHz 1.91500 GHz -34.73 dBm -21.73 dB
1,850 GHz 1.852 GHz 100,000 kHz 185023 GHz 1850 dim 1141 1016 CH2 1058 GHz 1.000 Mz 101805 GHs 3515 dBm 2015 B
T —
i - 1 e

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum = Spectrum =
Ref Level 30.00 dBm  Offset 14.50 dB Mode Auto Sweep RefLevel 30.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PAES | SPURIGHIE CHNEKABS_ PARS
Line _SPURIOUS INE_ABS PABS 20 E:LIIIF‘ SPURIOUS_LINE_ABS PABS
20 dBm Bm
10 dBm . < 10 d8 \
0 dBm {{ \l\ 0 dem \
-10 dBm ‘ 10 dB
| SPURIOUS_LINE_ABS_ J 1 \
-20 dBm i 20 JT ‘l
30 dem . J | a0 dp
me J Lhm, / l ek
-40 dBm [t L™ -40 dBm ] v
-50 dBm -50 demr
-60 dBm 60 dBm
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.913 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | _Frequency | Powerabs |  ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit
1.840 GHz 1.849 GHz 1.000 MHz 1.94900 GHz -27.82 dBm -14.62 di 1.913 GHz 1.915 GHz 100.000 kHz 1.91435 GHz 10.31 dBm -19.69 dB
1.849 GHz 1.850 GHz 20.000 kHz 1,85000 GHz -39.74 dBm -26.74 dB 1015 GHz 1016 GHz 20,000 kHz 191502 GHz 38 37 dBm ELRT
1,850 GHz 1.852 GHz 100.000 kHz 1,35079 GHz 10,50 dBm -19.50 d& 1.916 GHz 1.925 GHz 1.000 Mz 151605 Che ~29.71chm 1671 B
T —
Jj A )i ™

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-A6003

Page Number : A550 of A914
Report Issued Date : Mar. 29, 2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG812508-01B

LTE Band 25/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge /1 RB

Spectrum Sp m
Ref Level 30.00 dBm  Offset 14.50 dB Mode Auto Sweep RefLevel 30.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit §hack PARS | SPURIHIE CHEEKABS_ PARS
Line sPURIOUS INE_ABS PASS LiIIF‘ sPURIOUS, INE_ABS PABS
20 deém T 20 dm
10 dem {f 10 dem |‘
0 dém . 0 dem
-10 dBm & 10d8 ]
| SPURIOUS_LINE_ABS_ 1 \ /
20 dam r \1 204 /
-30 dBm - 't i Iﬁ d u
P | A N ST
-40 dam 49 dBm
e N IR WAR A WVE| 1 EAW! :
-50 dBm 50 .
-0 dBm 60 dBm
Start 1.84 GHz 3003 pts Stop 1.853 GHz_| |['start 1.912 GHz 6003 pts Stop 1.925 GHz
purlous Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Al Rangelow | RangeUp | RBW | Frequency | Powerabs | aAlimit |
1.840 GHz 1.849 GHz 1.000 MHz 184754 GHz -30.74 dBm 74 de 1.912 GHz 1.915 GHz 100.000 kHz 1.91477 GHz 19.57 dBm -10.43 dB
1.849 GHz 1850 Ghz 50.000 kHe 1.85000 GHz -22.20 dBm -9.20 dB 1.915 GHz 1.916 GHz 20,000 kHz 1.91500 GHz -22.01 dBm -9.01 dB
1,850 GHz 1.853 GHz 100,000 kHz 185028 GHz 1532 dim __-10.58 d 1016 CH2 1058 GHz 1.000 MHz 101754 GHs ~32.04 dBm 1504 b
T —
I - 1 e

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

20:14:34

Spectrum = Spectrum =
Ref Level 30.00 dBm  Offset 14.50 dB Mode Auto Sweep RefLevel 30.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PAES | SPURIGHIE CHNEKABS_ PARS
Line _SPURIOUS INE_ABS PABS 20 E:LIIIF‘ SPURIOUS_LINE_ABS PABS
20 dBm Bm
10 dBm - 10 dém
0 dBm {[ \\ dem ]
-10 dBm | 10 dB ‘
| SPURIOUS_LINE_ABS_ I {
-20 dBm l 50 di ]
-30 dem - -30 d|
| pinessnm / ‘\ M i
40 dBm - Lo 40 dém . w‘”““w
S B P L b\“u'J
-50 dBm -50 demr
-60 dBm 60 dBm
Start 1.84 GHz 3003 pts Stop 1.853 GHz Start 1.912 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit
1.840 GHz 1.849 GHz 1.000 MHz 1.94895 GHz -29.40 dBm -16.40 di 1.912 GHz 1.915 GHz 100.000 kHz 1.91403 GHz 7.33 dBm -22.67 dB
1.849 GHz 1.850 GHz 30.000 kHz 1,85000 GHz -28.88 dBm -15.88 dB 1015 GHz 1016 GHz 20,000 kHz 191500 GHz 28 34 dBm S TETYT
1,850 GHz 1.853 GHz 100.000 kHz 1,85070 GHz 7.43 dBm -22.57 d& 1.916 GHz 1.925 GHz 1.000 MHz 151605 Che ~30.58 cbm 175 b
T —
Jj A )i ™

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-A6003

Page Number : A551 of A914
Report Issued Date : Mar. 29, 2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG812508-01B

LTE Band 25/ 3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

ctrum

Si

Ref Level 30.00 dém  Offset 14.50 dB Mode Auto Sweep

SGL Count 100/100

Sp

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.50 di Mode Auto Sweep

@1 AvoPwr @1 AvgPwr
Limit dhack PAES | SPURIGHIE CHNEKABS_ PARS
Line BPURIOUS LINE ABS PAKS Line _$PURIOUS_LINE_ABS PABS
20 dbmn 20 dim
{
10 dBm / 10 d8m
|
| 1
0 dem : 0 dém
-10 dBm J -10 d& ]
| SPURIOUS_LINE_ABS_ } ]1
-20 dBm t \ﬁ 20 \
-30 dBm fi P d
i s I A \
-40 dam - N i 40 dem M"’"‘“\
OV o 7 W ] 1 Ny =
50 dbm I et 50y oy
-60 dBm -60 dam
Start 1.84 GHz 3003 pts Stop 1.853 GHz |||l start 1.912 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs | Al Rangelow | RangeUp | RBW | Frequency | Powerabs | aAlimit |
1.840 GHz 1.849 GHz 1.000 MHz 184764 GHz -31.08 dBm 08 d& 1.912 GHz 1.915 GHz 100.000 kHz 1.91473 GHz 18.68 dBm -11.32 dB
1.849 GHz 1.850 GHz 30.000 kHz 1,85000 GHz -23.21 dBm -10.21 dB 1.915 GHz 1.916 GHz 30.000 kHz 1.91500 GHz -22.60 dBm -9.60 dB
1.850 GHz 1.853 GHz 100.000 kHz 1,85024 GHz 18.79 dBm _Llzide 1,016 GHz 1.925 GHz 1.000 MHz 1.91729 GHz ~32.28 dbm -19.28 dB
. —
i I i ™)

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

20:15:43

Spectrum = Spectrum =
Ref Level 30.00 dBm  Offset 14.50 dB Mode Auto Sweep RefLevel 30.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PAES | SPURIGHIE CHNEKABS_ PARS
Line _SPURIOUS_LINE_ABS PABS LiIIF‘ SPURIOUS_LINE_ABS PABS
20 dBm 20 dBm
10 dBm 10 dém
A At Al
0 dém ] \ dBm )
-10 dBm 10 dB ‘
| SPURIOUS_LINE_ABS_ f |
-20 dBm ! 20 di 1
-30 dBm il — and
N
[apgmtor e Tttt bt
-40 dBm m— p— -40 dBm e e
B s it I \"““'a-.. -
-50 dBm -50 demr
-60 dBm 60 dBm
Start 1.84 GHz 3003 pts Stop 1.853 GHz Start 1.912 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit
1.840 GHz 1.849 GHz 1.000 MHz 1.94897 GHz -27.76 dBm -14.76 di 1.912 GHz 1.915 GHz 100.000 kHz 1.91301 GHz 6.50 dBm -23.50 dB
1.849 GHz 1.850 GHz 30.000 kHz 1,85000 GHz -31.90 dBm -18.90 dB 1,015 GHz 1.016 GHz 30.000 kHz 1.91500 GHz -30.69 dBm -17.60 dB
1,850 GHz 1.853 GHz 100.000 kHz 1,85102 GHz 6.65 dBm -23.35 d& 1.916 GHz 1.925 GHz 1.000 MHz 151604 ChHe ~30.14 cbm 1714 B
T —
Jj A )i ™

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-A6003

: A552 of A914
Report Issued Date : Mar. 29, 2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0

Page Number



SPORTON LAB.

FCC RF Test Report

Report No. : FG812508-01B

LTE Band 25/ 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

Date:

18 20:16:52

o
Spectrum Sp m =
Ref Level 30.00 dBm  Offset 14.50 dB Mode Auto Sweep RefLevel 30.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit §hack PARS | SPURIHIE CHEEKABS_ PARS
Line sPURIOUS INE_ABS PASS LiIIF‘ sPURIOUS, INE_ABS, PABS
20 deém r 20 dm
| )
10 dem ’ 10 dem l
0 dém , 0 dem \
-10 dBm - 10d8 |
| SPURIOUS_LINE_ABS_ f \ ] ll
20 dam } \ 204 / \
-30 dBm M A s ﬁ, di n fl
P jra— /
40 dBm [ i ~ \v\ I 1 L 3 P
- Y v J
= N E i N S
50 dorm M gt N, S o
-0 dBm 60 dBm
Start 1.84 GHz 3003 pts Stop 1.855 GHz | |['start 1.91 GHz 6003 pts Stop 1.925 GHz
purlous Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Al Rangelow | RangeUp | RBW | Frequency | Powerabs | aAlimit |
1.840 GHz 1.849 GHz 1.000 MHz 184624 GHz -31.23 dBm 23 d& 1.910 GHz 1.915 GHz 100.000 kHz 1.91470 GHz 19.42 dBm -10.58 dBb
1.849 GHz 1850 Ghz 50.000 kHe 1.85000 GHz -25.75 dBm -12.75 d8 1.915 GHz 1.916 GHz 50.000 kHz 1.91500 GHz -24.97 dBm -11.97 dB
1,850 GHz 1.855 GHz 100,000 kHz 185034 GHz 1862 dim 1118 d8 1016 CH2 1058 GHz 1.000 MHz 101905 GHs ~32.99 dBm 1505 B
T —
i - 1 e

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum = Spectrum =
Ref Level 30.00 dBm  Offset 14.50 dB Mode Auto Sweep RefLevel 30.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Fheck PAES | SPURIGHIE CHNEKABS_ PARS
Line _SPURIOUS INE_ABS PABS 20 E:LIIIF‘ SPURIOUS_LINE_ABS PABS
20 dBm Bm
10 dBm 10 dém
P M A w,m,,-.\ -
0 dBm : 0 e
| 1 ]
-10 dam {J | o de
| SPURIOUS_LINE_ABS_ | L k
-20 dBm I 50 di |
-30 dBm v -30
wﬂ"l v o~
-40 dBm—zh 40 dem L Mottt
-50 dBm -50 demr
-60 dBm 60 dBm
Start 1.84 GHz 3003 pts Stop 1.855 GHz Start 1.91 GHz 6003 pts StDE .925 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs |  aAlimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.94622 GHz -30.50 dBm -17.50 d& 1.910 GHz 1.915 GHz 100.000 kHz 1.91276 GHz 5.04 dBm -24.96 dB
1.949 GHz 1.850 GHz 50.000 kiz 185000 GHz -31.84 dBm -18.64d8 1.915 GHz 1.916 GHz 50.000 kHz 1.91500 GHz -31.10 dém -18.10 de
1,850 GHz 1.855 GHz 100.000 kHz 1,85338 GHz 5.70 dBm -24.21 d& 1.916 GHz 1.625 GHZ 1.000 MHz 151607 Chs ~31.07 dbm 607 B
T —
Jj A )i ™

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-A6003

Page Number : A553 of A914
Report Issued Date : Mar. 29, 2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG812508-01B

LTE Band 25/ 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge /1 RB

ctrum

Si

Sp

m

Ref Level 30.00 dém  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.50 di Mode Auto Sweep

Date:

18 20:18:02

@1 AvoPwr @1 AvgPwr
Limit dhack PAES | SPURIGHIE CHNEKABS_ PARS
Line BPURIOUS LINE ABS PAKS Line _$PURIOUS_LINE_ABS PABS
20 dbmn = 20 dim
10 dBm ’f 10 dBm \
0 dem 0 dem
[ p I
-10 dBm + -10 {
| SPURIOUS_LINE_ABS_ ‘ H I‘ \
-20 dBm I \’| 20d |
; l
-30 dem = k | T i /
] I \ VAR =N
-40 dam L M\ - 'l_J'l ! 7 M‘\"
-/ i I'/ ml‘ \ M R' L&j \.
SS—
.50 dBm L it W[50 e ot oy
-60 dBm -60 dam
Start 1.84 GHz 3003 pts Stop 1.855 GHz || [l start 1.91 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs | Al Rangelow | RangeUp | RBW | Frequency | Powerabs | aAlimit |
1.840 GHz 1.849 GHz 1.000 MHz 1.84577 GHz -31.59 dBm 59 d& 1.910 GHz 1.915 GHz 100.000 kHz 1.91463 GHz 18.65 dBm -11.35 dB
1.849 GHz 1.850 GHz 50.000 kHz 1,85000 GHz -26.65 dBm -13.65 d& 1.915 GHz 1.916 GHz 50.000 kHz 1.91500 GHz -26.27 dBm -13.27 dB
1.850 GHz 1.855 GHz 100.000 kHz 1,85035 GHz 18.53 dBm Lls7de 1,016 GHz 1.925 GHz 1.000 MHz 1.91906 GHz ~33.04 dbm -20.04 dB
. —
i I i ™)

17.FEB.2018 19

9:12:45

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum = Spectrum 7
Ref Level 30.00 dBm  Offset 14.50 dB Mode Auto Sweep RefLevel 30.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Fheck PAES | SPURIGHIE CHNEKABS_ PARS
Line EPURIOUS INE_ABS PASBS LiIIF‘ sPURIOUS, INE_ABS, PABS
20 dBm 20 dBm
10 dBm 10 dém
T
0 dem = ([l ofzem ;
| \ l
-10 dém F U o as
| SPURIOUS_LINE_ABS_ | \ \
-20 dBm " L g di +
e * ‘ a0 ) i)
e
bt
st f 40d k I
e ] m""ﬂ-.‘.__
-50 demr
-60 dBm 60 dBm
Start 1.84 GHz 3003 pts Stop 1.855 GHz Start 1.91 GHz 6003 pts StDE .925 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs |  aAlimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.94892 GHz -29.16 dBm -16.16 dé 1.910 GHz 1.915 GHz 100.000 kHz 1.91180 GHz 4.05 dBm -25.95 dB
1.849 GHz 1.850 GHz 50.000 kHz 1,85000 GHz -34.58 dBm -21.53 dB 1015 GHz 1016 GHz 20,000 kHz 191500 GHz 34 44 dBm YT
1,850 GHz 1.855 GHz 100.000 kHz 1,85240 GHz 4,32 dBm -25.68 d& 1.916 GHz 1.625 GHZ 1.000 MHz 151606 Che ~30.51 chm 1761 B
T —
Jj A )i ™
Datez 1 FEB.2018 0 21 .

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-A6003

Page Number : A554 of A914
Report Issued Date : Mar. 29, 2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG812508-01B

LTE Band 25/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

o
Spectrum Sp m 7
Ref Level 30.00 dBm  Offset 14.50 dB Mode Auto Sweep RefLevel 30.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit §hack PARS | SPURIHIE CHEEKABS_ PARS
Line sPURIOUS INE_ABS PASS LiIIF‘ sPURIOUS, INE_ABS, PABS
20 deém [\ 20 dm ﬁ
10 dem ( \ 10 dem |
0 dém W 0 dem ‘ i¥
10 dBm I L 10 d8 /I \‘
| SPURIOUS_LINE_ABS_ / H [
20 dam 204 L
i ﬂ | n B
» \ i | /
b ifn A1 \"L. ‘l\ | 1] . L i '
- dBm
bt | e - ] \ WLK Iy k /\ l g e e
e i Ll s0 o P
T =T S
-0 dBm 60 dBm
Start 1.84 GHz 3003 pts Stop 1.86 GHz | || Start 1.905 GHz 6003 pts Stop 1.925 GHz
purlous Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs | Al Rangelow | RangeUp | RBW | Frequency | Powerabs | aAlimit |
1.840 GHz 1.849 GHz 1.000 MHz 184170 GHz -32.22 dBm 22 d& 1.905 GHz 1.915 GHz 100.000 kHz 1.91439 GHz 19.32 dBm -10.68 dB
1.849 GHz 1850 Ghz 100.000 kHz 1.64938 GHz -32.42 dBm -19.42 d8 1.915 GHz 1.916 GHz 100.000 kHz 1.91500 GHz -33.17 dBm -20.17 dB
1,850 GHz 1.860 GHz 100,000 kHz 185059 GHz 15.30 dim __-10.70 d8 1016 CH2 1058 GHz 1.000 MHz 101980 GHs ~35.55 dBm 2555 b
T —
I - 1 e

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum || Spectrum v
Ref Level 30.00 dBm  Offset 14.50 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 14.50 dB Mode Auto Sweep
S6L Count 100,100 SGL Count 100/100
@1 AvgPwr [@1 AvgPwr
Limit ¢heck PAES | SPURLGIE CHEBEKABS PABS
Line _§PURIOUS_LINE_ABS PASS 20 giNe —pPURIOUS_}INE_ABS._| PA
20 dBm
10 dBm 10 de
0 dBm PN PN Aoy o 0 gy
10 dem I -1p dBm
| SPURIOUS_LINE_ABS_ ( \ \
-20 dBm -40 dem T
] il \
-30 dem A /BEI dBm
,MW—M"I \ r"“""w
¥ - 40 dBm Yoy,
-50 dBm -50 dBm.
-60 dBm 60 dBm
Start 1.84 GHz 3003 pts Stop 1.86 GHz | || Start 1.005 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit Range Llow | Rangeup | REBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84837 GHz -30.49 dBm -17.49 d& 1,905 GHz 1,915 GHz 100.000 kHz 1.91057 GHz 1.76 dBm -28.22 dB
1.849 GHz 1.850 GHz 100.000 kHz 1.84999 GHz -32.05 dBm -15.05 dB 1,915 GHz 1.916 GHz 100.000 kHz 1,91501 GHz -32.18 dBm -19.18 db
1.850 GHz 1.850 GHz 100,000 kHz 1.85627 GHz 2,28 dBm -27.72 dB 1,916 GHz 1,925 GHz 1.000 MHz 1,91603 GHz ~30.03 dBm “17.03 dB
Y - —
1 v ]

J

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-A6003

Page Number

Report Version

. A555 of A914

: Rev. 01

Report Issued Date : Mar. 29, 2018

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG812508-01B

LTE Band 25/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum Sp m
Ref Level 30.00 dBm  Offset 14.50 dB Mode Auto Sweep RefLevel 30.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit §hack PARS | SPURIHIE CHEEKABS_ PARS
Line sPURIOUS INE_ABS PASS 20 E:LIIIF‘ sPURIOUS, INE_ABS, PABS
20 deém Bm 5
)\ 6 i
10 dem ( H 10 dem [
0 dBm { 0 dem H
[ A
-10 dBm 10 dB {
| SPURIOUS_LINE_ABS_ f \ / \
20 dam ( H 204 1
[
\ ‘n\ 3 d ri / \
N, 2 N SR il | ] Ny
R DR M | fl I k | L/ el |
o AN L (e, \ oo
e e, Lo S I =) I S Wy
-0 dBm 60 dBm
Start 1.84 GHz 3003 pts Stop 1.86 GHz | || Start 1.905 GHz 6003 pts Stop 1.925 GHz
purlous Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Al Rangelow | RangeUp | RBW | Frequency | Powerabs | aAlimit |
1.840 GHz 1.849 GHz 1.000 MHz 184173 GHz -32.57 dBm 57 de 1.905 GHz 1.915 GHz 100.000 kHz 1.91439 GHz 18.61 dBm -11.39 dB
1.849 GHz 1850 Ghz 100.000 kHz 1.64999 GHz -35.07 dBm -22.07 d& 1.915 GHz 1.916 GHz 100.000 kHz 1.91501 GHz -32.71 dBm -19.71 dB
1,850 GHz 1.860 GHz 100,000 kHz 185058 GHz 18.97 dBm -11.03 d& 1016 CH2 1058 GHz 1.000 MHz 101951 GHs 3611 dBm 2511
- — —
i - 1 e

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum = Spectrum =
Ref Level 30.00 dBm  Offset 14.50 dB Mode Auto Sweep RefLevel 30.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Fheck PAES | SPURIGHIE CHNEKABS_ PARS
Line _SPURIOUS INE_ABS PABS 20 E:LIIIF‘ SPURIOUS_LINE_ABS PABS
20 dBm Bm
10 dBm 10 dém
0 dém { s = - 0 e 1\
-10 dBm \ b de
| SPURIOUS_LINE_ABS_ f \
20 dBm ;| \ b d |\
-30 dBm ——— ,J‘ T /jg di
/
IR b . b T
! il -40 dem -
mw
-50 dBm -50 demr
-60 dBm 60 dBm
Start 1.84 GHz 3003 pts Stop 1.86 GHz Start 1.905 GHz 6003 pts StDE .925 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Alimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.94899 GHz -31.01 dBm -18.01dé 1.805 GHz 1.915 GHz 100.000 kHz 1.90828 GHz 0.98 dBm -29.02 dB
1.849 GHz 1.850 GHz 100.000 kHz 1,84998 GHz -37.19 dBm -24.19 dB 1,015 GHz 1.016 GHz 100,000 kHz 1.01502 GHz -36.35 dbm -23.35 dB
1,850 GHz 1.860 GHz 100.000 kHz 1,35309 GHz 1.77 dBm -28.23 dB 1.916 GHz 1.625 GHZ 1.000 MHz 181615 Che ~30-47 cbm 1747 B
T —
Jj A )i ™
Datez 1 FEB.2018 0:24:58 .

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-A6003

Page Number : A556 of A914
Report Issued Date : Mar. 29, 2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG812508-01B

LTE Band 25/ 15MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

20:z

6:07

Spectrum Sp m
Ref Level 30.00 dBm  Offset 14.50 dB Mode Auto Sweep RefLevel 30.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit §hack PAES | SPURIHIE CHEEKABS_ PARS
Line sPURIOUS INE_ABS PASS LiIIF‘ sPURIOUS, INE_ABS, PABS
20 deém ,\ 20 dm T
10 dem ; \ 10 der |H|
0 dém | 0 dem / \
-10 dBm f# L 10d8 £
| SPURIOUS_LINE_ABS_ H ]'L f/ \
20 dam 204 : \‘
- a
-30 dBm ¥ {‘ 3 '\[ /p \
-40 dam ‘ \ 40 Hem .
] JR o A - T
bl - V " [ I [ \ / v LAY
.50 dBm - LA W N | LA ——
ol e g PR e o —— L § W S——
-0 dBm 60 dBm
Start 1.84 GHz 3003 pts Stop 1.865 GHz | |[['start 1.9 GHz 6003 pts Stop 1.925 GHz
purlous Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Al Rangelow | RangeUp | RBW | Frequency | Powerabs | aAlimit |
1.840 GHz 1.849 GHz 1.000 MHz 184428 GHz -33.42 dBm 42 d& 1.800 GHz 1.915 GHz 100.000 kHz 1.91420 GHz 19.32 dBm -10.68 dB
1.849 GHz 1850 Gz 150.000 kHz 1.64999 GHz -31.80 dBm -18.80 dB 1.915 GHz 1.916 GHz 150.000 kHz 1.91503 GHz -32.31 dBm -19.31 dB
1,850 GHz 1.865 GHz 100,000 kHz 185086 GHz 1572 dim ___-10.28 d 1016 CH2 1058 GHz 1.000 MHz 105104 GHs ~35.21 dBm 2521 B
T —
i - 1 e

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum = Spectrum =
Ref Level 30.00 dBm  Offset 14.50 dB Mode Auto Sweep RefLevel 30.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Fheck PAES | SPURIGHIE CHNEKABS_ PARS
Line _SPURIOUS INE_ABS PABS 20 E:LIIIF‘ SPURIOUS_LINE_ABS PABS
20 dBm Bm
10 dBm 10 dém
0 dém r, o <t - ., -‘—\ \
-10 dBm { |
| SPURIOUS_LINE_ABS_ } | l
-20 dBm ; -
\ \
E L}
-30 dBm g -
MW‘W"J \\ """‘"ﬁw
-40 dBm 40 dem =] o
-50 dBm -50 demr
-60 dBm 60 dBm
Start 1.84 GHz 3003 pts Stop 1.865 GHz | |[Start 1.0 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs |  aAlimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.94845 GHz -30.56 dBm -17.58 dé 1.800 GHz 1.915 GHz 100.000 kHz 1.90417 GHz 0.15 dBm -29.85 dB
1.849 GHz 1.850 GHz 150.000 kHz 1,85000 GHz -31.65 dBm -18.65 dB 1,015 GHz 1.016 GHz 150,000 kHz 1.91500 GHz -32.68 dBm -19.68 dB
1,850 GHz 1.865 GHz 100.000 kHz 1,85070 GHz 1.10 dBm -28.00 d& 1.916 GHz 1.625 GHZ 1.000 MHz 151605 Che ~31.46 cbm TR
T —
Jj A )i ™

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-A6003

Page Number

: A557 of A914
Report Issued Date : Mar. 29, 2018

Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG812508-01B

LTE Band 25/ 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

Spectrum Sp m
Ref Level 30.00 dBm  Offset 14.50 dB Mode Auto Sweep RefLevel 30.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit §hack PAES | SPURIHIE CHEEKABS_ PARS
Line sPURIOUS INE_ABS PASS LiIIF‘ sPURIOUS, INE_ABS, PABS
20 deém 20 dm f\
10 dem I 10 dem |‘|
0 dem j | odem / \
-10 dBm { 10d8 -
| SPURIOUS_LINE_ABS_ J Ll '.l \
20 dam ) l 204 f’ \
-30 dBm | \\ i -adid / |
. \ ) /
-40 dem 3 i | il -4 hiBm s
Liswendd WW L'\ I l lﬂ j I /.J W e ‘,'“ \_
.50 dBm | ALY L 5 A s e
i ISV T CESNr s U SO IV i e =) L Ee—
-0 dBm 60 dBm
Start 1.84 GHz 3003 pts Stop 1.865 GHz | |[['start 1.9 GHz 6003 pts Stop 1.925 GHz
purlous Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs | Al Rangelow | RangeUp | RBW | Frequency | Powerabs | aAlimit |
1.840 GHz 1.849 GHz 1.000 MHz 184413 GHz -33.72 dBm 72 de 1.800 GHz 1.915 GHz 100.000 kHz 1.91413 GHz 18.67 dBm -11.33 dB
1.849 GHz 1850 Gz 150.000 kHz 1.64999 GHz -32.79 dBm -19.79 d& 1.915 GHz 1.916 GHz 150.000 kHz 1.91502 GHz -33.12 dBm -20.12 dB
1,850 GHz 1.865 GHz 100,000 kHz 185085 GHz 187 dim 1113 d8 1016 CH2 1058 GHz 1.000 MHz 105065 GHs ~3552 dBm 2552 b
T —
I - 1 e

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum = Spectrum =
Ref Level 30.00 dBm  Offset 14.50 dB Mode Auto Sweep RefLevel 30.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit §heck PAES | SPURIGIE GHEEKABS PARS
Line sPURIOUS INE_ABS PASS 20 E:LIIIF‘ sPURIOUS, INE_ABS, PABS
20 dem Bm
10 dBm: 10 d8m:
od i
dBm ‘_qu\. R T e R ey F S
|
-10 dem | -10 de 1
| SPURIOUS_LINE_ABS_ ‘ l l
20 dem \( l b ]‘
-30 dBm | \‘L Hod \\
i e
T Aid *-L \ \ - P
50 dem -40 dBm S
-50 dBm -50 dem
60 dem 60 dBm.
Start 1.84 GHz 3003 pts stop 1.865 GHz | |[Start 1.0 GRzZ 6003 pts Stop 1,925 GHz
purlous Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Alimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.840 GHz 1.849 Grz 1.000 MHz 184890 GHz -31.02 dém -18.02 d& 1.500 GHz 1.915 GHz 100.000 kHz 1.90496 GHz -0.77 dBm -30.77 dB
1.949 GHz 1.650 Ghe 150,000 kHz 1.84998 GHz ~26.77 dom =23.77 d3 1,915 GHz 1.916 GHz 150,000 kHz 1.91504 GHz -37.13 dbm -24.13 db
1.850 GHz 1.865 GHz 100,000 kHz 195910 GHz 0.25 dBrm -29.75 dB T a16 aHs 1525 chz 000 M 191006 o 175 dam ~15.75 0B
T —
Jj A )i ™
Dater 1 FEB.2018 0 35 -

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-A6003

Page Number : A558 of A914
Report Issued Date : Mar. 29, 2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG812508-01B

LTE Band 25/ 20MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

Spectrum Sp m
Ref Level 30.00 dBm  Offset 14.50 dB Mode Auto Sweep RefLevel 30.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit §heck PAB | SPURIHIE CHEEKABS_ PARS
Line sPURIOUS INE_ABS PASS 20 E:LIIIF‘ sPURIOUS, INE_ABS, PABS
20 dém ] 5m 7
10 dBm l‘\ 10 dam ‘l
0 dem | 0 dém \
I l
-10 dem - 10 dB =
| SPURIOUS_LINE ABS_ ] hl / '\
-20 dem / 204 :
{ \
-30 dBm . l | 1 -anlp i )
sl - J I IS Bl A\
50 dem M "y JIL A.'U/\ J | =4 j/\\ I M i il
M s i TN SRS N | | B LA NS Sy S N——
60 dem 60 dem
Start 1.84 GHz 3003 pts Stop 1.87 GHz | |['start 1.895 GHz 6003 pts Stop 1.925 GHz
purlous Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs | Al Rangelow | RangeUp | RBW | Frequency | Powerabs | aAlimit |
1.840 GHz 1.849 GHz 1.000 MHz 184192 GHz -33.81 dBm 61 d& 1.895 GHz 1.915 GHz 100.000 kHz 1.91394 GHz 19.24 dBm -10.76 dB
1.849 GHz 1850 Ghz 200.000 kHe 1.85000 GHz -31.56 dBm -18.56 d& 1.915 GHz 1.916 GHz 200.000 kHz 1.91500 GHz -31.13 dBm -18.13 dB
1.850 GHz 1.870 GHz 100,000 kHz 1.85109 GHz 19.20 dBm -10.80 dB 1016 CH2 1025 GHz 1,000 Mz Loe16 o ~35.41 dBm ~oF. 41 B
- — —
I - 1 e
Date 20:20:44 pate: 17
Spectrum = Spectrum =
Ref Level 30.00 dBm  Offset 14.50 dB Mode Auto Sweep RefLevel 30.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit §hack PAES | SPURIGIE GHEEKABS PARS
Line sPURIOUS INE_ABS PASS 20 E:LIIIF‘ sPURIOUS, INE_ABS, PABS
20 dém Bm
10 dBm 10 d8m
0 dBm PR e e SN e e S e nﬂww\ Dd?—-‘-
-10 dem J | -10(dB ‘
| SPURIOUS_LINE_ABS_ I | |
20 dem 2d d
) L \
-30 dem x ,J‘—‘(U d
-40 dBm -40 dBm |
-50 dem 50 dBm
60 dem 60 dBm.
Start 1.84 GHz 3003 pts stop 1.87 GHz ||[start 1.895 GHz 6003 pts Stop 1.925 GHz
purlous Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Alimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.840 GHz 1.849 Grz 1.000 MHz 184878 GHz -30.73 dBm -17.73 d8 1.895 GHz 1.915 GHz 100.000 kHz 1.90187 GHz -0.00 dBm -30.90 d&
1.949 GHz 1.650 Ghe 200,000 kHz 1.85000 GHz -31.33 dom -16.39 d3 1,915 GHz 1.916 GHz 200.000 kHz 1.91503 GHz -32.10 dbm -19.10 db
1.850 GHz 1.870 GHz 100,000 kHz 195876 GHz -0.20 dBm -30.20 d& 1018 GH2 1525 chz L.000 Mie 191007 o 3105 dbm ~16.05 0B
T —
Jj A )i ™

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-A6003

1 A559 of A914
Report Issued Date : Mar. 29, 2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0

Page Number



SPORTON LAB.

FCC RF Test Report

Report No. : FG812508-01B

LTE Band 25/ 20MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

ctrum

Si
Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

Sp

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.50 di Mode Auto Sweep

@1 AvoPwr @1 AvgPwr
Limit dhack PAE | SPURIGHIE CHNEKABS_ PARS
Line BPURIOUS LINE ABS PAKS Line _$PURIOUS_LINE_ABS PABS
20 dbmn _\ 20 dim \
10 dBm IJ\ 10 dBm l
0 dem i ! 0 dém \‘
-10 dBm : -10 d8 j' ¥
| SPURIOUS_LINE_ABS_ / '\‘ / \
-20 dBm f © 20 T
-30 dBm P, t f ‘ -3/ ‘ \
| | I I\
s ol } LA -+ b
]
=0 dam LAY R = A i
(LIS Ve S R X V1T I 7 VU IS S W Sl P T N ——__
-60 dBm -60 dam
Start 1.84 GHz 3003 pts Stop 1.87 GHz | || Start 1.895 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Al Rangelow | RangeUp | RBW | Frequency | Powerabs | aAlimit |
1.840 GHz 1.849 GHz 1.000 MHz 184223 GHz -34.42 dBm 42 dB 1.895 GHz 1.915 GHz 100.000 kHz 1.91389 GHz 18.58 dBm -11.42 dB
1.849 GHz 1.850 GHz 200,000 kHz 1,84999 GHz -33.25 dBm -20.25 dB 1.915 GHz 1.916 GHz 200.000 kHz 1.91501 GHz -33.85 dBm -20.95 dB
1.850 GHz 1.870 GHz 100.000 kHz 1,85109 GHz 19.08 dBm -10.92 di 1,016 GHz 1.925 GHz 1.000 MHz 1.91602 GHz -39.99 dbm -26.99 dB
T — —
i I i ™)

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum = Spectrum =
Ref Level 30.00 dBm  Offset 14.50 dB Mode Auto Sweep RefLevel 30.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Fheck PAES | SPURIGHIE CHNEKABS_ PARS
Line _SPURIOUS INE_ABS PABS 20 E:LIIIF‘ SPURIOUS_LINE_ABS PABS
20 dBm Bm
10 dBm 10 dém
0 dem b odem
r« et TR PP er P P P e ‘»
-10 dBm - | A0 de
| SPURIOUS_LINE_ABS_ | \ \
-20 dBm } k 2dd |
-30 dBm - apd i
—— f’wu T }l l\ Mw_”w
-40 dBm pt a0 dom L \M
-50 dBm -50 demr
-60 dBm 60 dBm
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.895 GHz 6003 pts StDE .925 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Alimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.94897 GHz -30.36 dBm -17.36 dé 1.895 GHz 1.915 GHz 100.000 kHz 1.90173 GHz -1.66 dBm -31.66 dB
1.849 GHz 1.850 GHz 200,000 kHz 1,84996 GHz -35.69 dBm -22.60 dB 1,015 GHz 1.016 GHz 200,000 kHz 1.01502 GHz -35.70 dBm -22.70 dB
1,850 GHz 1.870 GHz 100.000 kHz 1,36124 GHz -1.17 dBm -21.17 d& 1.916 GHz 1.625 GHZ 1.000 MHz 151645 Chs ~3025 dhm 1755 b
T —
Jj A )i ™

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-A6003

1 A560 of A914
Report Issued Date : Mar. 29, 2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0

Page Number




SPORTON LAB.

FCC RF Test Report

Report No. : FG812508-01B

LTE Band 25/ 1.4MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum

Spectrum

Ref Level 30.00 dBm  Offset 14.50 dg Mode Auto Sweep Ref Level 30.00 dBm  Offset 14.50 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit §heck PAES | SPURIGIE CHEKABS _ PARS
¥ . . sk Line _$PURIOUS_) INE_ABS PABS
20 ghine —FPURIOUS_LINE_ABS PABS 20 ghine _LINE_4ABS |
10 der n 10d8 f[\
0 dBm I \ 0 dem l '\
-10 dBm \ -10 dBm
| SPURIOUS_LINE_ABS_ 1 ! \
20 dBm \‘ -20 dBm FJ \
-30 d&m A~ -30 dB ¥
7] A
/ Vi
40 dBim : -40dB
T Y L, LT
Sl O g ——— ~ N~ —
=50 dBm ¥ Bm- \
60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.913 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Range Low | RangeUp | RBW | Frequency | Powerabs | ALimit Range Low | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84500 GHz -31.64 dem -18.64 d& 1,913 GHz 1915 GHz | 100.000 kHz 1.91476 GHz | 18.82 dBm | “11.18 dB
1.843 GHz 1.850 GHz 20.000 kHz 1.85000 GHz -34.98 dBm -21.98 dB 1.01E GHz 1,016 GHz 20.000 kHz 1,91500 GHz 34,94 dem -21.94 dB
1.850 GHz 1.852 GHz 100.000 kHz 1.85026 GHz 18.85 dém -11.15 d& 1,916 GHz 1,925 GHz 1.000 MHz 1,91604 GHz -33.43 dBm 20,43 dB
— —
T
) ] [ )y ] ]
Dats: 18.FEB.2018 10:1B:0S Date: 18.FEB.2018 10:

Lowest Band Edge / Full RB

Highest Band Edge /Full RB

. o
Spectrum Spectrum v
Ref Level 30.00 dBm  Offset 14.50 dB Mode Auto Sweep Ref Level 30.00 deém Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 AvgPwr
Limit ®heck [ SPURIGUE CHBEKARS _ PA
20 ‘!’}\Inn EPURIOUS_LINE_ABS 20 dh*"?- PURIOUS_)INE_ABS_]
» 4B
10 dBrr - T 10 { ~\
0 dBm J \‘ 0 dem
-10 dBm [ 4 -10 GBJT {
| SPURIOUS_LINE_ABS_ J 1 \
-20 dBm | I -20 dfm ‘
30 dBm — ‘ \. -30 dpm
40 dBm o 40 dBm
T o
T N T ,,.—'“"‘ M) Htaeshobty i "
-50 dBm -50 dBm:
60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.913 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs | ALimit Range Llow | Rangeup | REBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84900 GHz -27.45 d&ém -14.45 dB 1,913 GHz 1,915 GHz 100.000 kHz 1,91390 GHz 10.46 dBm -19.54 dB
1.849 GHz 1.850 GHz 20.000 kHz 1.84999 GHz -38.22 dBm -25.22 dB 1,915 GHz 1.916 GHz 20.000 kHz 1,91500 GHz -38.28 dBém -25.28 dB
1.850 GHz 1.852 GHz 100,000 kHz 1.35080 GHz 10,86 dBm -19.14 d& 1,016 GHz 1,025 GHz 1.000 MHz 1,91605 GHz -209.22 dBm -16.22 dB
- —
| - ( )i J -

18.FER.2018

10:18:14

Date:

18.FEB.2018

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-A6003

Report

Page Number
Report Issued Date : Mar. 29, 2018
Report Version

1 A561 of A914

. Rev. 01
Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG812508-01B

LTE Band 25/ 3MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

'm
Spectrum | sp m v
Ref Level 30.00 dBm  Offset 14.50 d& Mode Auto Sweep Ref Level 30.00 dBm  Offset 14.50 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit §heck | SPURIGIECHBEKABS_ pafs
¥ . . Line _$PURIOUS_)INE_ABS PABS
20 ghine —FPURIOUS_LINE_ABS - 20dbine_ _LINE_4ABS |
10 der / 10d8 |
0 dBm {/ 0 dem \
10 dBm -10 dBm ;
| SPURIOUS_LINE_ABS_ I ‘l 1
20 dBm } \ -20 dBm
il ha | l \
-30 dém dBm
-40 dBm + \J‘ﬂ | | "‘ dBm M'w‘\,
g e—— W AN’ = -
50 dBm I 50 e -
60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.853 GHz Start 1.912 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Range Low | RangeUp | RBW | Frequency | Powerabs | ALimit Range Low | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84784 GHz -31.17 dém -18.17 d& 1.912 GHz 1.915 GHz | 100.000 kHz 1.91476 GHz 18.98 dBm | -11.02 dB
1.849 GHz 1.850 GHz 30.000 kHz 185000 GHz -24.69 dBm -11.69 dB 1,915 GHz 1.916 GHz 30.000 kHz 1,91500 GHz -24.10 dem -11.10 dB
1.850 GHz 1.853 GHz 100.000 kHz 1.85024 GHz 18.76 deém -11.24 dB 1,916 GHz 1,925 GHz 1.000 MHz 1,91700 GHz -32.11 dbm -19.11 dB
— —
' v
) ] [ )y ) ]
Date .z018 09
Spectrum 7 Spectrum v
Ref Level 30.00 dBm  Offset 14.50 dB Mode Auto Sweep Ref Level 30.00 deém Offset 14,50 dB Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100/100
@1 AvgPwr [@1 AvgPwr
Limit ¢heck PARS | SPURLGIE CHEBEKABS PABS
20 ghine PURIOUS_LINE_ABS pAlS 20 ghine _fPURIOUS_LINE ABS | PA
10 der 10 dé
[Jyww4.u-M
0 dBm 1 \’ dem l
10 dBm [ Y o cem
| SPURIOUS_LINE_ABS_ { \
20 dBm 20 dBm
o] \
30 dem ES -30 dBm
40 dBim — w”w . * S e
_ﬂw.wmmwm""”“m " \Q"'-u WMM
-50 dBm -50 dBm:
60 dBm 60 dBm
Start 1.84 GHz 3003 pts Stop 1.853 GHz Start 1.912 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs | ALimit Range Llow | Rangeup | REBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84896 GHz -27.37 dém -14.37 dB 1,912 GHz 1,915 GHz 100.000 kHz 1.91258 GHz 6.50 dBém -23.50 dB
1.849 GHz 1.850 GHz 30.000 kHz 1.85000 GHz -31.33 dBm -18.33 dB 1,915 GHz 1.916 GHz 30.000 kHz 1,91500 GHz -31.68 dBém -18.68 dB
1.850 GHz 1.853 GHz 100,000 kHz 1.85036 GHz 7.02 dBm -22.98 dB 1,916 GHz 1,925 GHz 1.000 MHz 1,91607 GHz -29.60 dBm -16.60 dB
' - —
1 v ]

J

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-A6003

Page Number : A562 of A914
Report Issued Date : Mar. 29, 2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG812508-01B

LTE Band 25/ 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum

Ref Level 30.00 dBm  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

Sp

m

Ref Level 30.00 d&m
SGL Count 100/100

oOffset 14.50 dB Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit fheck | SPURIGIECHBEKABS_ pafs
¥ . . Line _§PURIOUS_ ) INE_ABS PARS
20 ghie —PPURIOUS_LINE_ABS 20 dhine = _LINE_ABS |
10 der p 10d8 H\
0 dBm ff 0 dem \
10 dBm | | -10 dem .
| SPURTOUS_LINE_ABS_ f \ f |
20 dém f T -20 dBm !
30 dbm ) P e n / l
o AN sl ] e /T fan
-40 dBm 2 H | 7#9 Bm
-50 dBm L il 50 / -
60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.855 GHz Start 1.91 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Range Low | RangeUp | RBW | Frequency | Powerabs | ALimit Range Low | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1,84629 GHz -31.35 dém -18.35 dB 1,910 GHz 1.915 GHz | 100.000 kHz 1,91464 GHz 18.89 dBm | -11.11 dB
1.849 GHz 1.850 GHz 50.000 kHz 1,85000 GHz -27.40 dBm -14.40 dB 1,915 GHz 1.916 GHz 50.000 kHz 1,91500 GHz -25.94 dem -12.94 dB
1.850 GHz 1.855 GHz 100.000 kHz 1,85037 GHz 18,55 dBm -11.45 d& 1,916 GHz 1,925 GHz 1.000 MHz 1,91887 GHz -32.76 dbm -19.76 dB
— —
T -
) ] [ )y ) ]
Date .2018 : 18.FEB.2018 09:56:17
Spectrum 7 Spectrum v
Ref Level 30.00 dBm  Offset 14.50 dB Mode Auto Sweep Ref Level 30.00 deém Offset 14,50 dB Mode Auto Sweep
SEL Count 100,100 SGL Count 100/100
@1 AvgPwr [@1 AvgPwr
Limit ¢heck PARS | SPURLGIE CHEBEKABS PABS
20 ghine —FPURIOUS_LINE_ABS PAES 20 ghine —pPURIOUS_LINE_ABS | PA
10 der 10 dB
P PRI RNV 4 I,
0 dBm + T dem j\
10 dBm ‘ & 10 dBm.
| SPURIOUS_LINE_ABS_ ’ \ ! l
-20 dBm ﬂ /ED dBm: \
i
30 dém -30 dBm
i
e } k e eceiae o
40 dB ol —— 40 dBm ] e
-50 dBm -50 dBm:
60 dBm -60 dBm:
Start 1.84 GHz 3003 pts Stop 1.855 GHz Start 1.91 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs | ALimit Range Llow | Rangeup | REBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1,848%0 GHz -29.01 dém -16.01 d& 1,910 GHz 1,915 GHz 100.000 kHz 1,91300 GHz 4.11 dem -25.89 dB
1,849 GHz 1.850 GHz 50.000 kHz 1.85000 GHz -34.72 dBm -21.72 dB 1.915 GHz 1.916 GHz 50.000 kHz 1,91500 GHz -34.44 dém -21.44 dB
1,850 GHz 1.855 GHz 100,000 kHz 1,35373 GHz 4,85 dBm -25.15 d& 1,916 GHz 1,925 GHz 1.000 MHz 1,91606 GHz -30.05 dBm ~17.05 dB
T - —
Il v ]

J

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-A6003

Page Number : A563 of A914
Report Issued Date : Mar. 29, 2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




